University of New Mexico

UNM Digital Repository

Civil Engineering ETDs Engineering ETDs

7-3-2012

Selective salt recovery from reverse osmosis
concentrate using inter—stage 10on exchange

Joshua E. Goldman

Follow this and additional works at: https://digitalrepository.unm.edu/ce_etds

Recommended Citation

Goldman, Joshua E.. "Selective salt recovery from reverse osmosis concentrate using inter-stage ion exchange.” (2012).
https://digitalrepository.unm.edu/ce_etds/8

This Dissertation is brought to you for free and open access by the Engineering ETDs at UNM Digital Repository. It has been accepted for inclusion in

Civil Engineering ETDs by an authorized administrator of UNM Digital Repository. For more information, please contact disc@unm.edu.
[...]
Cement production Cement production Cement production Cement production
Glass
Sodium sulfate Glass Glass Detergents Glass
Detergents Detergents > Detergents
Textiles
carbZ::It::n(‘soda Glass Glass Glass Glass
Chemicals Chemicals Chemicals Chemicals

ash)

Sodium chloride Chlor-alkali industry ChIor:cI)lf;isi‘—:ctjustry Chlor-alkali industry Chlor-alkali industry

. . Road salt
Calcium chloride Dust control Dust control Dust control
Dust control

m UNM RO Salt Market Analysis Final Report 2011 23

@ IN11 Caran Nraccar 2. MrkKan All Dichte Dacanial A CAARTNG i om bt e A bt obinie ememtana a1t e M ATRRAE analucic final daev



Section 3 e Market Trends and Analysis

3.5 Synthetic Salt Production

All of the salts evaluated in this study can be mined in a brine form, produced synthetically by
precipitation, or produced from the waste stream of another industrial process. The production of
these chemicals from brine or waste streams is summarized in Table 16.

Table 16 Synthetic Salt Production Summary

Synthetic production by precipitation from brine and/or waste

PCC made up 25 percent of the total US market in 2009. PCC is made by the milk of lime
process, which involves calcining limestone (CaCO3) to make lime (Ca0), dissolving the lime in
water to form Ca(OH),, then adding CO, which precipitates CaCO;. Processes to remove

Calcium carbonate impurities occur at several steps along the way. If the PCC is to be used in a paper mill or
shipped to a latex paint plant, the slurry may be used directly. If it is to be used as a solid, the
slurry is dewatered, dried, milled, and packaged.

Synthetic calcium sulfate made up 25 percent of the total US market in 2009". Synthetic
calcium sulfate is made as a waste product from flue gas desulfurization, in which the flue gas
from a power plant is contacted with lime slurry in a wet scrubbing operation. The reaction
between SO, gas in the flue gas and the lime produces a calcium sulfite (CaSO;) precipitate. A
subsequent forced oxidation process can convert the calcium sulfite to calcium sulfate.

Calcium sulfate

Synthetic sodium sulfate made up 50 percent of the US market in 2009. It can be produced as
a by-product of battery recycling and the production of chemicals such as hydrochloric acid,

Sodium sulfate boric acid, rayon, and cellulose. Natural sodium sulfate can be produced directly from brine
lakes.

While sodium carbonate is produced from trona in the US, synthetic sodium carbonate (soda
ash) is produced using the Solvay process in large quantities in Europe and other countries.
The Solvay process combines sodium chloride (NaCl) and limestone (CaCOj3) to form sodium
carbonate and calcium chloride according to the following overall reaction:

Sodium carbonate (soda

ash) 2 NaCl + CaCO; - Na,CO; + CaCl,

The actual process is more complex and includes several intermediate steps and a significant
amount of energy. Ammonia is required, but most of the ammonia is recycled through the
process so that the actual addition of ammonia can be relatively small if losses are controlled.

Forty percent of sodium chloride was produced by solution mining in the US in 20087, and
most of this is used in brine form by the industrial chemical industry. In addition, sodium

Sodium chloride chloride is precipitated from seawater or natural saline brines using solar evaporation and
vacuum pan evaporation.

Calcium chloride Produced synthetically by the Solvay process as noted above.

1- Kostick, 2010
2- Kostick, January 2010

Synthetic salt production is very similar to the process of recovering salts from RO concentrate.
As noted in Table 16, many of the salts in this study are produced from brine or waste streams
from other processes. RO concentrate is a waste stream from a water treatment process that
contains many of the salts used in other applications. This suggests that existing brine treatment
and production processes in the chlor-alkali industry and other industries may be applicable to
treatment of RO concentrate.

m UNM RO Salt Market Analysis Final Report 2011 24

@ IN11 Caran Nraccar 2. MrkKan All Dichte Dacanial A CAARTNG i om bt e A bt obinie ememtana a1t e M ATRRAE analucic final daev




Section 3 e Market Trends and Analysis

3.6 Market Analysis

The 2009 domestic production of the six recoverable RO concentrate salts evaluated in this study
is presented in Table 17.

Table 17 Domestic Production of Selected Salts 2009

Salt Volume Produced (tons/year)*

Calcium Carbonate? 1,223,220,000
Calcium Sulfate 34,272,200
Sodium Sulfate 330,600

Sodium Carbonate 12,011,800
Sodium Chloride 50,692,000

Calcium Chloride® 1,700,000
TOTAL 1,332,226,600

1 - Volume converted from metric tons to short tons
2 — As limestone
3 —2004 production data. More recent data was not available.

As shown in Table 17, the salt industry produced over a billion tons of potentially recoverable
salts in 2009. While this quantity is partially skewed by the volume of calcium carbonate
produced as limestone, the total quantity produced is still large. To put this quantity in
perspective with the volume of salt produced by an RO plant, a 10 MGD RO plant using zero
discharge technology (i.e., 100 percent recovery) treating water with a TDS of 5000 mg/L would
generate approximately 80,000 tons per year of salt. This is less than one-tenth of one percent of
the total volume of the salts listed in Table 17.

The comparatively small amount of salt produced in a year from a single treatment plant suggests
that it would have a minimal impact if it was sold on the open market because there are plentiful
supplies of these salts produced each year. [t may be possible to find a local user of the salt, such
as a municipality that uses road salt or calcium chloride for deicing, or a chemical plant that could
use the brine in a chlor-alkali process.

A potential problem associated with a RO plant as a salt supplier is the plant may produce more
salt than a municipality or industry can use. For instance, Colorado uses approximately 35,000
tons per year for deicing (CDM, 2009). This is less than half the salt produced by the 10 MGD
plant discussed previously using a ZLD process. If the same plant was operating at 80 percent
recovery, it would still generate more salt than the state could use in a year.

It should be noted that the types and concentrations of salts found in RO concentrate are
dependent upon the concentrations of the constituents in the raw water stream and the
treatment characteristics of the RO system and the ZLD system, if one is being used. It should also
be noted that the ability to sell the salts at market price depends upon achieving the required
purity in the recovery process.

m UNM RO Salt Market Analysis Final Report 2011 25

@ IN11 Caran Nraccar 2. MrkKan All Dichte Dacanial A CAARTNG i om bt e A bt obinie ememtana a1t e M ATRRAE analucic final daev




Section 3 e Market Trends and Analysis

Assuming a potential market or customer could be found for a recoverable salt; the potential
revenue generated could offset disposal costs or be less than commonly used disposal methods
such as evaporation ponds or deep well injection. Table 18 presents an estimate of the potential
revenue that could be generated by recovering salts from the desalination plant described in the
preceding paragraph assuming a market could be obtained for the salt. The assumed percentages
of each salt in the concentrate are;

= Calcium Carbonate - 10%
= Calcium Sulfate - 20%

= Sodium Sulfate - 20%

= Sodium Carbonate - 10%
= Sodium Chloride - 30%

= Calcium Chloride - 10%

Table 18 Potential Annual Revenue from the Sale of Recoverable Salts®

salt’ Annual Revenue®

Calcium Carbonate $494,650
Calcium Sulfate $129,370
Sodium Sulfate $1,932,940

Sodium Carbonate $2,073,725
Sodium Chloride $799,050

Calcium Chloride $1,522,000

1-Assumptions: 10 MGD Plant, 100 percent recovery(ZLD process), 5000 mg/L TDS feed water.
2-Dry form
3-Based on costs from 2009

As shown in Table 18, the recoverable salts with the greatest potential revenue in the dry form
are sodium carbonate (soda ash), calcium chloride, and sodium sulfate (gypsum). It should be
noted that sodium chloride brine has a very low market price of $8 per ton which will reduce the
potential revenue as the value of dry sodium chloride is greater than the brine. However, sodium
chloride brine should be easier to produce than dry salt and potentially easier to market since it is
used in the chlor-alkali industry and it is not uncommon for chlor-alkali producers to purchase
brine from other sources for use.

A 10 MGD plant with a raw water TDS concentration of 5000 mg/L generates approximately
80,000 tons of solids per year. Assuming a landfill disposal cost of $50.00 per ton, the annual cost
of disposing these solids in a landfill would be $4,000,000. Thus, if the utility was able to give the
RO concentrate to an industrial partner at no cost, the avoided cost of landfill disposal would
result in significant savings.

m UNM RO Salt Market Analysis Final Report 2011 26

@ IN11 Caran Nraccar 2. MrkKan All Dichte Dacanial A CAARTNG i om bt e A bt obinie ememtana a1t e M ATRRAE analucic final daev




Section 3 e Market Trends and Analysis

3.7 Case Studies

Two case studies of future RO plants in which selective salt recovery was considered in the design
of the facility are presented in the following two sections. While neither plant has been
constructed, the purpose of presenting the case studies is to illustrate the approaches to selective
salt recovery that were considered for these future facilities. It is important to note that selective
salt recovery was not the primary focus of these studies. However, data was obtained that can be
used to give a utility an idea of the issues associated with planning a future plant with selective
salt recovery.

In the case of Sandoval County, selective salt recovery using nano-filtation to recover sodium
chloride brine was considered to offset the cost of operating the proposed 5 MGD treatment plant.
The East Cherry Creek project evaluated two ZLD technologies that could recover a large portion
of the concentrate from a brackish water RO treatment system. The ZLD processes generate a dry
salt that can be landfilled or possibly marketed. It is important to note that the purpose of the
study was not to determine budget costs for a standard ZLD project. The effectiveness of ZLD
processes are site specific as the quality of the brackish water has a profound effect on the
operating conditions of the membrane processes.

3.7.1 Case Study 1 - Sandoval County, New Mexico 5 MGD Desalination
Treatment Facility

In 2009, a pilot test was conducted on a brackish groundwater aquifer in Sandoval County, New
Mexico for potential use as source of potable water. The County planned to design and eventually
construct a 5 MGD treatment plant to meet future water demands in the area. The brackish water
aquifer was 4,000 feet below ground surface, was under artesian pressure and had a temperature
of 150 degrees Fahrenheit. The brackish groundwater contained high concentrations of dissolved
solids (12,000 mg/L), hardness, arsenic, and radionuclides, as well dissolved carbon dioxide and
hydrogen sulfide gases. While the primary objective of pilot testing was to identify the treatment
processes required for producing potable water, a secondary objective was to identify treatment
processes so that salts could be selectively recovered from the concentrate to facilitate disposal
and allow beneficial reuse.

The results of pilot testing recommended pretreatment with aeration for gas removal, combined
coagulation/sedimentation for arsenic reduction, and warm lime softening. Granular media
filtration would follow the softening step and a weak acid cation ion exchange process would
serve as a polishing step before final treatment with RO. The numerous pretreatment processes
before RO were necessary to remove arsenic and radionuclides as well as hardness and to
prevent scaling of the RO membranes. The pretreatment processes also allowed for potential
beneficial reuse of the RO concentrate by removing many of the contaminants that would restrict
potential use.

Pilot test data on the RO concentrate was evaluated to identify the composition of the waste
stream and the potential beneficial reuse of recoverable salts. The RO brine concentrate consisted
primarily of sodium chloride blended and sodium sulfate. A nano-filtration process was evaluated
to determine if the sodium chloride could be recovered at a reasonable purity. Computer
projections using Dow NF270 membranes indicated that 98 percent pure sodium chloride brine

m UNM RO Salt Market Analysis Final Report 2011 27

@ IN11 Caran Nracear 2. MrKan All Dichtc Dacania A CAAATAG i o~ et AN mcbint ~enbecin enmmeanatanaa - TNATIZEE aNnalveic final dnev




Section 3 e Market Trends and Analysis

could be produced from a 5 MGD plant operating at 90 percent recovery. The sodium chloride
brine would then be sent to a thermal brine concentrator and a crystallizer and possibly used in
the treatment plant’s sodium hypochlorite disinfection process, or possibly sold as road salt. The
sodium sulfate waste stream was not evaluated to determine if a marketable product could be
recovered from the waste brine stream.

The study concluded that the revenue generated by recovering and selling the sodium chloride
and deep well injection of the sodium sulfate brine would be more economical than the annual
cost of RO concentrate disposal by deep well injection (UAM and CDM, 2009).

3.7.2 Case Study 2 - East Cherry Creek Valley Water and Sanitation District
Zero Liquid Discharge (ZLD) Pilot Study

In 2008, CDM conducted a pilot study on the concentrate stream from the Town of Lochbuie,
Colorado low pressure reverse osmosis (LPRO) facility. Raw water being treated at the facility
had a TDS concentration of 900 mg/L and the concentrate TDS was 3500 mg/L. The primary
purpose of the pilot study was to evaluate the effectiveness of two ZLD treatment processes to
increase water recovery: high recovery RO and Vibratory Shear Enhanced Process (VSEP). A
secondary objective of the pilot test was to generate representative dry solids from concentrated
brine wastes to determine the composition and ability to be landfilled or marketed as a usable
product. Concentrate from the LPRO treatment plant was considered to be representative of
many brackish RO projects with typical concentrations of calcium, magnesium, and sulfate and
elevated levels of sodium, chloride, and silica.

Results of the pilot testing showed that the high recovery RO system consistently achieved 94 to
95 percent recovery. The VSEP process was capable of achieving recoveries of 94 to 97 percent
but the process required continual permeate flushing and/or frequent chemical cleaning. The
concentrated brine from both processes was sent to an evaporation basin. After the water was
evaporated, the dried mixed salts from each process were analyzed to determine the mineral
composition. The mineral composition of the salts generated from each ZLD process is:

= High Recovery RO - Primarily sodium carbonates but when fully dried converted to halite
(sodium chloride) and thenardite (sodium sulfate).

= VSEP - The concentrate from this process was saturated with calcium sulfate (gypsum) and
halite (NaCl).

It should be noted that the composition of the dry salts will vary based on the pretreatment
process selected for the concentrate from an RO system.

It was concluded that the dried mixed salts had little commercial value due to the high percentage
of sodium chloride in the mixture and the presence of many trace minerals. More complicated
evaporation processes would possibly yield commercially valuable minerals; however, it is not
likely that the cost of the additional processes would be offset by the value of value of the
minerals recovered.

m UNM RO Salt Market Analysis Final Report 2011 28

@ IN11 Caran Nraccar 2. MaKan All Dichtc Racaniad CAAATAG i o~ et AN mcbint ~enbecin enmmeanatanaa - TNATIZEE aNnalveic final dnev